
University of New Hampshire University of New Hampshire 

University of New Hampshire Scholars' University of New Hampshire Scholars' 

Repository Repository 

PREP Reports & Publications Institute for the Study of Earth, Oceans, and 
Space (EOS) 

6-2006 

Water Reuse Feasibility Study Water Reuse Feasibility Study 

City of Portsmouth 

Follow this and additional works at: https://scholars.unh.edu/prep 

 Part of the Marine Biology Commons 

Recommended Citation Recommended Citation 
City of Portsmouth, "Water Reuse Feasibility Study" (2006). PREP Reports & Publications. 176. 
https://scholars.unh.edu/prep/176 

This Report is brought to you for free and open access by the Institute for the Study of Earth, Oceans, and Space 
[...]
 A new 8-inch reclaimed water main from this intersection to the existing 18-hole 
golf course irrigation pumping house located adjacent to the Smith Well; 

 A new skid-mounted irrigation pumping system to supply the 18-hole golf course 
with reclaimed water; 

 Approximately 1,000-ft of new 8-inch reclaimed water main to re-configure the 
existing irrigation system for reclaimed water; 

 A reconfiguration of the back-up potable water supply; and 

 Possibly a larger reclaimed water storage tank. 

Construction of the above facilities could be done in phases to lessen the financial 
impact with the golf course included in Phase I and other users such as Lonza 
Biologics in Phase II.  The estimated project cost for Phase I is between $3.1 million 
and $4.5 million depending on whether the City constructs a new 1.0 MG storage tank 
or elects to reuse the existing 0.25 MG storage tank. Phase II which expands the reuse 
water to Lonza Biologics will add an additional $1.1 million for a total project cost 
between $4.2 million and $5.6 million.  

A  ES-2 

 



Executive Summary 
 

 

Project Considerations 
Most proposed reuse projects implemented to date in New England have not been 
done so for purely cost-effective reasons.  New England projects have been 
constructed because other influencing drivers make them attractive to municipalities 
and users.  These drivers have included golf course water withdrawal restrictions 
imposed by regulators, municipal treatment plants looking for more effluent disposal 
capacity and hence another disposal source, and regulators looking to reuse as a 
means to recharge a stressed groundwater aquifer rather than continuing to allow 
discharge to a surface water. 

Portsmouth’s case is no different in the short term.  Currently it is less costly to 
continue to provide potable water to the golf course than it will be to construct the 
infrastructure necessary to provide reclaimed water.   In the long term, however, 
other environmental and institutional factors will likely make this project more 
attractive.  Specific factors that should be considered when evaluating moving reuse 
forward include the following: 

 Cost of development of a new water source is significant.  Pursuing reuse may 
postpone or eliminate this need.  

 Availability of reclaimed water could attract high-water use companies to the 
Tradeport thereby creating jobs and increasing the tax base. 

 Applying reclaimed water to the golf course will reduce the need for nitrogen 
enriched fertilizers at the golf course.  This reduces the nitrogen levels to the 
groundwater (and hence improves the water quality in the zone of influence to the 
Haven and Smith Wells). 

 Applying reclaimed water to the golf course recharges the zone of influence to the 
Haven and Smith Wells rather than simply discharging the water to the river, 
which could potentially increase the capacity of these supply sources. 

 Applying reclaimed water to the golf course reduces nitrogen loading to the 
Piscataqua River and the surrounding estuarine environment. 

The above factors are difficult at this time to mathematically incorporate into a cost 
effective analysis, but need to be considered carefully when evaluating whether or not 
to pursue reuse at the Pease WWTF. The decision to move forward with reuse needs 
to be a joint policy decision by the City and the Pease Tradeport Authority with a 
focus on long-term goals and opportunities rather than only short-term costs. 

 

A  ES-3 

 



 

Section 1 
Introduction 
 
1.1 Background and Purpose 
The use of reclaimed water in the southern and western parts of the United States has 
been common practice for over 40 years. These water short areas have realized the 
value of utilizing highly treated wastewater (reclaimed water) and consider it a 
resource rather than a disposal problem. Growth impacts on drinking water supplies 
in New England, and specifically in Portsmouth, have now brought this concept to 
New Hampshire. 

Currently the Pease Golf Course is using approximately 200,000 to 300,000 gallons per 
day (gpd) of potable water for irrigation in the summer months. The City of 
Portsmouth supplies this potable water from the distribution system. This use is 
significant, and with growing development in the area future potable water demands 
will continue to escalate making it prudent to investigate alternate water sources to 
supplement golf course irrigation water and other non-potable uses.  

The City of Portsmouth owns and operates the 1.2 million gallon per day (mgd) Pease 
Wastewater Treatment Facility (WWTF) which accepts flows from several businesses 
at the Pease International Tradeport. This facility currently discharges treated effluent 
to the Piscataqua River. This Reuse Feasibility Study evaluates the possibility of 
providing reclaimed water from the Pease WWTF for use as irrigation source water 
by the Pease Golf Course. 

Use of reclaimed water provides several environmental benefits including 
preservation of valuable potable water, provides a means to recharge the 
groundwater table rather than simply discharging the treated effluent to the 
Piscataqua River, reduces the fertilizer (nitrogen) demand at the golf course, and will 
provide a net positive improvement to the estuarine water quality in the watershed 
by applying the nutrients in the effluent to the turf on the golf course instead of into 
the river. 

1.2 New Hampshire Estuaries Project Grant 
The City of Portsmouth is funding a portion this study in part through a grant from 
the New Hampshire Department of Environmental Services (NHDES) Estuary Project. 
NHDES issued a Request for Proposals in July 2004 and Portsmouth responded with a 
scope of work to perform this feasibility study. The project was subsequently selected 
by a NHDES review team to receive grant funding. The NHDES approval letter is 
included in Appendix A. 

1.3 New Hampshire Reuse Water Quality Standards 
Currently in New Hampshire there are no large-scale reuse projects in operation and 
the NHDES has no established guidelines or regulations in place to govern the use of 

A  1-1 



Section 1 
Introduction 

 
reclaimed water. There are three golf courses in New Hampshire that supplement 
irrigation water with treated wastewater, but in each case the irrigation water is 
diluted with either ground water or stormwater runoff. NHDES permitting and 
approval of each project was handled on an individual basis. The proposed project at 
the Pease WWTF and Pease Golf Course would break new ground in New Hampshire 
as reclaimed water would be used as the sole source of irrigation water with potable 
water used as a back up irrigation source. 

Standards for reclaimed water quality vary by state and by type of reuse. The EPA’s 
2004 Guidelines for Water Reuse, prepared by CDM, includes a summary of all current 
state requirements. New Hampshire currently has no established requirements but 
will need to adopt some criteria, or interim criteria before this project can be 
implemented. The EPA guidelines provide guidance for those states that have not 
adopted reclaimed water regulations. 

The Commonwealth of Massachusetts recently went through a similar process and 
adopted the following effluent quality limits for reclaimed water used for golf course 
irrigation: 

 Treatment processes must include secondary treatment, filtration, and high-level 
disinfection 

 Total Suspended Solids (TSS) less than or equal to 5 mg/l 

 Turbidity less than or equal to 2.0 NTUs 

 The 7-day median fecal coliform count must be non-detectable with no single 
sample greater than 14 colonies/ 100 ml. 

A decision on whether a total nitrogen standard is to be included in the permit will 
also need to be determined. Nitrogen in reclaimed water has been shown to reduce 
the overall need for commercial fertilizer applications at golf courses. However, it is 
often simpler to meet a permit standard prior to reclaimed water application on the 
golf course. Typically in Massachusetts, where the Department of Environmental 
Protection currently permits reclaimed water projects under the groundwater 
discharge permit program, a permit limit for total nitrogen of 10 mg/l is utilized. In 
addition, according to the EPA 2004 Guidelines for Water Reuse, reclaimed water may 
be required to meet drinking water standards after percolating through the vadose 
zone. Since the Pease Golf Course is located above a productive aquifer, it can be 
assumed that any reclaimed water used for irrigation will need to meet a total 
nitrogen limit of 10 mg/l. There may be alternative ways to address these water 
quality criteria and the parties involved will all need to be part of the final decision 
process as the project develops further.  

A  1-2 



Section 1 
Introduction 

 
If New Hampshire were to adopt similar effluent quality criteria to those listed above, 
the Pease WWTF would need, at a minimum, filtration and disinfection upgrades to 
meet these proposed criteria.  

1.4 Feasibility Study Outline 
Section 2 of this feasibility study includes a brief discussion of the existing Pease 
WWTF and the improvements that would likely be needed to reliably meet 
anticipated reclaimed water quality criteria.  

Section 3 of the study discusses the existing Pease Golf Course and describes 
infrastructure modifications that will be required there to accept reclaimed water as 
the irrigation water source. Additionally, Section 3 also identifies other potential users 
of reclaimed water in the Pease Tradeport area and what considerations must be 
addressed to distribute reclaimed water beyond just the golf course. 

Section 4 identifies conveyance alternatives and the costs associated with transporting 
reclaimed water from the source at the Pease WWTF to the end user, the golf course.  

Section 5 identifies possible permits and regulatory approvals that will likely be 
necessary before implementation of a reclaimed water project can be realized. 

Finally, Section 6 provides a brief summary of the study and a project cost effective 
analysis. 

A  1-3 



 

Section 2 
Pease Wastewater Treatment Facilities 
 
2.1 General 
The Pease WWTF was upgraded in the late 1980s to accommodate an average daily 
flow of 1.2 mgd with a peak flow of 4.0 mgd. Currently the average daily flow is 
approximately 0.75 mgd, but the flow is expected to increase as development in the 
Tradeport continues. The treatment processes include grinding and grit removal, 
primary clarification, secondary treatment using sequencing batch reactors (SBRs), 
disinfection in chlorine contact tanks using sodium hypochlorite, and dechlorination 
using sodium bisulfite. Ammonia is also currently being added to chloraminate the 
effluent to mitigate recent industrial waste that was interfering with the disinfection 
treatment process. 

Effluent discharge permit limits for Biochemical Oxygen Demand (BOD) and Total 
Suspended Solids (TSS) include average-monthly limits of 30 milligrams per liter 
(mg/l) and maximum-day limits of 50 mg/l for both. Disinfection fecal coliform limits 
are 14 colonies per 100 milliliters (ml). Although the NHDES has no established 
effluent discharge limits for reclaimed water, based on CDM’s experience in other 
states, discharge limits will need to be more stringent for any water that is to be 
reused for golf course irrigation.  

2.2 Anticipated Permit Limits 
As discussed in Section 1 there are currently no reclaimed water quality standards or 
guidelines adopted by NHDES. As part of this project, CDM met with officials of 
NHDES to brief them and get their feedback on likely effluent limits that might be 
acceptable. While NHDES was very receptive to the project, they were not in a 
position to commit to likely discharge limits at this time. 

Prior to implementation of a full-scale reuse project, the NHDES and the City of 
Portsmouth will have to agree on the quality standard for the reclaimed water. It is 
likely that the final decision on these limits will take several months to establish 
requiring additional education and input from impacted stakeholders. Therefore, for 
the purposes of this feasibility study, we will assume the following criteria will apply 
to all water pumped to the golf course site and reused for irrigation water. 

 Total Suspended Solids (TSS) less than or equal to 5 mg/l 

 Turbidity less than or equal to 2.0 NTUs 

 The 7-day median fecal coliform count must be non-detectable with no single 
sample greater than 14 colonies/ 100 ml. 

 Total nitrogen less than 10 mg/l. 

A  2-1 



Section 2 
Pease Wastewater Treatment Facilities 

 
The above criteria are conservative and were recently adopted by the Commonwealth 
of Massachusetts. A comparison of other state reclaimed water quality standards can 
be found in the EPA’s 2004 Guidelines for Water Reuse. 

2.3 UV Disinfection Pilot Study 
An ultraviolet light (UV) Disinfection Pilot Study was conducted by Underwood 
Engineers and Dr. James P. Malley, Jr. in March 2006 at the Pease WWTF. The study 
was conducted in response to high fecal coliform discharges at times when chlorine 
residual concentrations were also high and adequate detention time was available. 
The thought was that chemical discharges from local industry may be interfering with 
the chlorine disinfection process and the City wanted to know if UV disinfection 
would be a more suitable alternative. 

Data for the pilot study was compiled from August to October 2005. Table 2.1 is 
reproduced from the UV Pilot Study and includes facility flow, effluent BOD, effluent 
TSS and fecal coliform samples exceeding 14 colonies/100 ml. 

Table 2.1 
UV Pilot Study Average Results 

Month 

2005 

Flow (mgd) Effluent 
BOD(mg/l) 

Effluent TSS 
(mg/l) 

No. Samples 
Exceeding 
14/100 ml 

August 0.59 6.2 7.2 2 

September 0.54 10.6 6.2 6 

October 0.94 8.4 7.1 1 

 

During the pilot study, influent turbidity varied from 0 to 8 NTUs and UV 
transmittance varied from 55 to 77 percent. 

The pilot study concluded that UV disinfection was an appropriate method for 
disinfection. Dosage requirements need to be varied based on UV transmittance, 
degree of bulb fouling, and flow rate. The study was conducted based on meeting a 
maximum-day permit limit of 14 colonies/100 ml. The UV Pilot Study recommended 
a single channel design with three banks of UV lamps at a dose of 65 mWs/cm2. 
These recommendations were based on disinfecting the entire facility peak flow of 4 
mgd to achieve a fecal coliform limit of 14 colonies/100 ml over a 30-day geometric 
mean. The estimated cost for a UV disinfection system for the entire facility flow was 
$1.7 million. 

Dosage requirements will likely need to be greater to meet the anticipated reclaimed 
water quality criteria, however flows will be considerably less for a disinfection 

A  2-2 

 



Section 2 
Pease Wastewater Treatment Facilities 

 
system designed for reuse.  The influent turbidity levels of 8 NTUs and UV 
transmittance of 55 percent will impact UV performance so it will be necessary to 
pilot test the proposed system during the design process to ensure adequate dosages 
are provided.    

2.4 Process Improvements Necessary to Meet Reclaimed 
Water Quality Criteria 
There are a number of process improvements and variations of equipment possible to 
achieve quality criteria suitable for reclaimed water. A separate facility plan for the 
Pease WWTF is planned for the Fall of 2006. If the City decides to pursue use of 
reclaimed water further, that facility plan should identify and evaluate all feasible 
treatment alternatives and make formal recommendations for process upgrades.  

For the purposes of this feasibility study, only one feasible alternative was considered 
and costs estimated. This alternative is discussed below. 

2.4.1 Separate Reclaimed Water Treatment 
Current average day flow to the Pease WWTF is about 0.75 mgd. It is anticipated that 
golf course reuse will use a maximum of 300,000 gallons per day (gpd). Therefore, 